
FLAMMABILITY TEST CERTIFICATE – 80168 AMENDED

COMPANY DETAILS: CAMIRA TRANSPORT FABRICS LTD
THE WATERMILL, WHEATLEY PARK, MIRFIELD,
WEST YORKSHIRE, WF14 8HE

CONTACT NAME(S): LUKE RUSSELL
TEL: 01924 481368
EMAIL: luke.russell@camirafabrics.com

DATE RECEIVED: 17/01/2020
DATE TESTED: 27/01/2020
DATE ISSUED: 28/01/2020
PO NUMBER: 81A07324

SAMPLE DESCRIPTION: TRAIL (Q168)
COLOUR: COURSE
QUALITY/BATCH REF: 421879
MODEL REF: NOT STATED
COMPOSITION: NOT STATED
SAMPLE END USE: TRANSPORT FABRIC
MANUFACTURER: NOT STATED
SUPPLIER/BUYER: NOT STATED

REGULATION/SPECIFICATION

49 CFR 571 302: 2012 – Flammability of Interior Materials

PERFORMANCE REQUIRMENT:

FMVSS 302: 1991 – Laboratory Test procedure: Flammability of Interior Materials

CONDITIONING:

The sample was conditioned for at least 24 hrs in a specified atmosphere at $20 \pm 2^{\circ}\text{C}$ and $65 \pm 5\% \text{ r h}$.

Authorised By:



Zeb Alam
Operations Director

Mark Jones
Quality Manager

Karen Brooks
Managing Director

FLAMMABILITY TEST CERTIFICATE – 80168 AMENDED

TEST RESULTS: LONGITUDE DIRECTION

Sample No:	*Travel Time (s)	*Travel Distance		Comments / Observations
1	DNI	<1.5"	(<51 mm)	The sample under test did not ignite during or after the 15 second flame application.
2	DNI	<1.5"	(<51 mm)	
3	DNI	<1.5"	(<51 mm)	
Average:	-	-	-	
Burn Rate:	-			

TEST RESULTS: TRANSVERSAL DIRECTION

Sample No:	*Travel Time (s)	*Travel Distance		Comments / Observations
1	DNI	<1.5"	(<51 mm)	The sample under test did not ignite during or after the 15 second flame application.
2	DNI	<1.5"	(<51 mm)	
3	DNI	<1.5"	(<51 mm)	
Average:	-	-	-	
Burn Rate:	-			

PASS/FAIL CRITERIA

Material shall not burn, nor transmit a flame front across its surface, at a rate of more than 4 inches per minute (102mm/min). However, the requirement concerning transmission of a flame front shall not apply to a surface created by the cutting of a test specimen for purpose of testing. If a material stops burning before it has burned for 1 minute from the start of timing, and has not burned more than 2 inches from the point where timing was started, it shall be considered to meet the burn rate requirement of the standard.

CONCLUSION:

The sample supplied **meets** the performance requirement of FMVSS 302: 1991 (49 CFR 571 302: 2012)